JAN 10701 §:04 No.001 P.02

| REPAIR PARTS MANUAL
| 32" -8 B | AWN TRACTOR

| ith Gr = ~=l'sotor Attachinent
| MUDEL A3554-120 !
!

EWZ?‘? c e s ——— o

diis od 'JJ {
§ S GINGo0: Froge

aify i

H
¥

e ‘}.?ru FHERERRI

shatild be tniowad §

i
: é
t '
Hi

B

¢
i M"\‘A Ouﬂ” ey 3
j: |
’ i
l
i" 1
: '
3
")
; : R 3
' H -!'ibumrs has =
i 1o The Fart i : 0 : i
; v be *omr) f'w & plats atlachnu ' ;
; I {

[ MO Doddess Products ncorsscwd ‘
i Caller 8000
fpavwn. 301807 3 ck=nn TN 3R308.-8000

Prico 52.00




LR Sl

L

9:04 No.00l P.03

MURKHY

SERVIlT DEPT 106153736798

a

JAN 10701

OPERATIONAL PRECAUTIONS

[A THESE INSTRUCTIONS ARE FOR YOUR PROTECTION, PLEASE READ THEM CAREFULLY. A ?

Know the crntrols and how to stap quickly PEAD THiS
GPERITON S MAMUAL and Instructions furnishad with
aitashmg g

MNea: calaty glassee o aye shisids when asspibing or

operating ding mowsr

T Do noi eiow ohidren to BRerEls the maching Jo no
allow adulie ic operate » without preper instruction.

;. {:30 ey ..'&,W ,..'y&%se(“gb_g S g v

others xrg sround, Disergage pows: 1o badesis, u

zftestumont(s) and 5iop the angine while others ara i ha

i0 2t the mower,

Ratiery fiuid (isctolyta) 5 21 ACID and 15 extramaly

sangerous. D not amake while senvicing the battery, o

ot seviee Vs battery aesr a open flame or spark.

& Handis gassline wi zace, it s highly flammable,

A ee apsroved gasaiine container,

B Muver rerove the fugl cap of, or adc gagoino te, a

funiirg or hot engine, or an engine that has no been

afiowed ‘o cool for severa minutes alter rurining,

Never fill the tank indoors andg WEYS $BaN LD spiliss

fuel ‘mmeciateiy .

C. Do not smoke while filling tuel tank

0. D2 not run the engine indoors. Open doors i engine
must be run in garage, Exhaus? iumes contain
CARBON MONOXIDE, an ODORLESS and DEADLY
GAS

7 Check tual supply cofore each use allowing space lor ex-
pansion as the heat of the anging ana/ or sun can causs
gasaline to expand,

2 Do ~ot cperate mewer whon tarafonted, Always wear
substantial footwear, preferably stee-tosd shoss. Ds Aot
wear ioose fitting clothing thas sauig 981 caug st in maving
pars.

8. Clesr ire wark area of objacts (wirs, rocks, ete.) which
might b pickad up and thrown. Chack all controls for
oroner function, .

D Disengage all attachment clutches, shift to nautrai, and

sal carking brake before attemipting to stant the engire

'mator). When starting engine equipped with a pull

starter, stand firm and make s YOur fek arg well away

trom the blade(s). .

Disengage powar to blada(s) ot nther attachmants{s; and

stop the engine (motor) befora leaving the soeraier's PO

sltier. Always dismount fiom the lslt side,

12. Disengage power 1o blads(s) or other attachment(s) ang
stop tha engine (motor) before making any repairs or ad-
justments.

' Disscgage powar to blade(s) or other altachmant:s) wian
fransporting or not In use.

4. Take ai possibis precautions whan leaviny the vanic's
vnatiandad, such as disengaging power 10 blace(s) or
altachmant(s), lowar the attachmeantis) satting the park-
ing braks, stopping the onging (Mg i {
key.

'5. Do not stop or start suddaniy whar Gaing Uphi!
downhill. Mow up and down the facs of staep siopes,
naver acrose the fage.

3

i

8. Reduce spesd anv axercse exieme caulon un skpes
and in sharp tums to prevent tinping ¢7 o33 of contror. Bo
sspecially naitinie whan changing direction na siepes.

17. Stay alsrt for noles, recks, and 1o0ts in the {errain ang
other hidden hazards, Hoop away from drap ot Neve
operate yuur tiding mowar an wel or slippery orass or at &
spaed which could cause 2 shid. Exorcise vore whan

pruund A fized objed te provent the blade(s

g % Never dellbgrately run over &y foreign

18 Always disengage blade control laver befors attampting
to remove the mowsr Irom a hote o other abgtructing,

19, Use sare when pulling loads ar using heavy ea. prani,
A. Liso only approved drawbar hitch points.

B Limit Iosds fo those that you ¢an sately controt,

C. Do nat turs shargly. Use care when backing.

D Use Poumterwaighl(s) whee! weig'ts o tre cha'rg
when suggasted in al} snment{s) insiictions,

fryn

act,

20. Wateh for traflic when Ctossing or near wadways,
21 When using attachment(s), nevar direat discharga ol ma-

terial toward bystanders nor aliow anyocne naar the
vehicle while In oparation,

22, Koep ths vehicle and aftachments in good oparaling con

dition, and kaep safly devicas n place and i working
condition.

23 Keep all nits, bolie, and sorews tight ‘o ba sure the

squipment is in tats woiking eondition, ]

24 Never store the squipmsnt with gasoling in the tank ingide
a bullding whera fumes may reach an open flame o,
spark. Allow the angine to cuol before storing i any
anclosyra,

25 Te raduge firg hazara, keep the engine flee of grass,
lsavas or excesalve grease.

26, The vahiels and attachments should be stoppad ang n-
spected for damaga after striking a forsign objaci, and
the damage chould be ropaired before restarting and op-
erating the equinmant

27. Do rot change the angine govarnor seltings or overspesd
sngine.

28 Whan g fole with mower, procesd as ‘sinws
A. Mow only In daylight or in good antifisial fight.

8 Never make z cutting hsight adjustment while ‘na
enging (motor) is rupning # the opsarator must dig.
mount {0 do so.

G. Shut the engine {motor) off when removing the grass
catcher or unelogging chute,

0. Check the biade mounting bolts for proper tightnass ai
frequant Intervais

29. Under normal usags, tha grasg camher bag rateral is
sumect o deterioatios and waar, Chack the bag tra-
quently for deterioration and wear and {oplace Wworn bags.
Chack that repiacamant hage ramply with the ecgina
TANURINIAS recareadat ns or spacilications.

30. Disengage nower ta
mow in ravar
only aftar cure
the mowsr.

rBetoie backing up. Do et
fy necessary ang then
ine entire area benind

Part Mo 301187




=
¥

B

MIURKHY th\;lLt UE® 1, ID:6153?36?98 JAN 10°01 9:05 No.001 P.04
" o WI/NED 'S TRESE
[ OWNER'S INFORMATION

Record the following information about your unit so that your will be 8blg 10 pravide it in casg of loss or theft,

e
MODEL NUMBER; C]DDD = Dx[JD {Enter complats 8 digh number from medal plate on unfl)
PURCHASE DATE: ___ /__ / —  CODE NO.: - SERIAL NO.: R

DEALER'S NAME AND ADDRESS: __

- 7 x 25 inch Rubber Bslt Guard
7 x 25 inch Rubber Beft Guard
- Fiysheet, Rubber Belt Guards &nd Clips

ery. .. w— .- STATE: — — TELEPHONE: _ ___ P

CONTENTS OF SHIPPING CARTON f’;OW TO Miﬁfg:E SCREW Size
) . /18 X 1% )

1+ Traetor (with 32 inch deck)
1~ Operator's Manual F—SLENGTH —]
1 - Repair Parts Manual J i
1 - Engine Manual "
1+ Staering Wheel (with 1ol pn parieiy instafied) oamerea| | || Hi i
1 - Spat
1 - Chute Deflector ?
1 - Battery
1
1
1
1

Bag of Assembiy Pans Containing:
- Oil Drain Trough

-+ Phint Dadt fohise Woltaoiu)

- Tarsion Spring (chute deflector)

A - s oa e

2 - Ya- 20 x % inch Hex Hoad Screws

2 - "4 - 20 inch Keps, Nuts {star washar attached)
+ Bag of Seat Mounting Pans Contalning:

4+ Mo - 18 x ¥4 inch Hex Head Serews

4 - ® inch Spiit Lockwashers

4 - " inch Flatwashers

Bag of Grass Collector Assembly Parlg Containing
3 - Cover Hinges

1 - Latch ever

- Latch (cover)

- Tab (chute latch levar)

Retainer Straps

« Rubber Grommats

- 1/4 x /8 inch Round Head Screws

1/4 x 374 Inch Hex Head Serows

5/16 x 5/8 Inch Hex Head Scraws

516 x 172 inch Sel - Tap Screw

* 1/4 inch Keps Nuts (star washar attaohad)
174 inch Locknuts

5/16 inch wide flange Locknuts

5/16 inch Locknut

9/32 inch Flatwashers

2 - 5/16 inch Flalwashers

TOOLS REQUIRED FOR ASSEMBLY
1+ s inch Wrench (or adjustable wrench)

1~ Yz Inch Wrench (or adjustable wrench)

1+ 4 inch Wreneh (or adjustable wrench)

1 - Hammer

ey

T
v

R

.

M—‘hmm-*-ﬁ?\)ml\)l\)—-&~‘
s .

<« 5.

Part No. 301187

- Bag of Battery Cable Installation Pans Containing:

‘A DANGER

This riding mower can be dangerous If carelessly
used,

Read your Owner's Manuai thoreughly bajere operat.
Ing your riding mower.

Alwsys wear safety glasses or eys shiolds while as.
sembling or aperating your riding mower,

DO NOT carry pagsengers at any tima.

Keep your hands, feet, hair and Ioose ciothing away
from the discharge arsa, the underside of the mowar
detk or any moving parts whiie the angine Is running.

DO NOT sliow ehildren or young teenagers o opsrate
or be near your riding mower while It s operating.

[ ~ NOTICE

| For packaging purposes, the knab may have been rg-
moved from the mower clutch lever and placed in the paris

| bag. Please screw the knob onte the mower cluteh leve;
and tighten it securaly,

e ._]
|

For packaging Purposes, the battery may have been

installed on your unit, The battery must be removed fram |
your machine to be serviced. See the Battery Removai }
Paragraph in your Operutor's Manual for removal instruc. |
tions. |

o3




T

LEE

v

g

it A SERViLE DEFI. 6155756798 JAN 10701 9:06 No.001 P.0S
T Repair Parts ]

. 32" Lawn Tractor Model A3554-120

_— T s e e T T PR ’

~~ Rel. Brake Armmi on
tight side of itein 38

B 19
fea

o 8
e \ 79
! } P ~ 70
18 80
{ &
<< S ,Z * 21 \> e
) 20 " 190
Rof ftam 23 _ . > ’

Note: Alwaya use ariginal
equipment parts, Use of zorvice/.
replacement pans other than the

All unnumbered items
orlginal equipment parts may void are interchangeable

your warranty,
L

n T e

with the oppostite side.

e e— 4

Pan NO?O”B?




L

i

l'rvm;ﬁhf SE vite l;Jt’f‘! . 1U:6153736798

v

- 32" Lawn Tractor Model A3554-120
’ Always give the followlng information whan ordering repair parts:
1. The PART NUMBER:
2. The PART NAME;
3. The QUANTITY DESIRED;
4. The MODEL NUMBER {As shown on Modal Plate),
Send your part orders per the Instructions on the front page.

To tell if a part is the Jof or right handed ons, stand behingd your mower.

JAN 10’01

9:06 No.001 P.0S

Do nat usa the key numbers when ordering repair parts, aiways uge the part numbers,
All replacement parts will be suppliad in current preduction celors or in a neittral color.

A handling fes Is applicable to smagli pans ordsts,

Key Key
No. | Part No. Description No. | Part No. Description
11 802801 | Spacer, Sleove 51 43980 | Rod, Clutch
2 65024 Wire 52 | 303031 Pulley, ldier
3 120238 Nut, Hex Jam, 1/2 - 13 Tha. 53 274517 Flatwasher, 13/32 1n.
4 Engine 54 1308 1 |dler Arm .
5 54873 | Trough Oif Drain . 55 45892 | Carriage Bol, 3/8- 16 x 1-1/2 In
6 20864 | E-Ring 56 | 308151 | Key, Engine Pulley
7] 302445 | Shift Tube §7 | 210250 { Pulley, Engine
8 67034 | Screw, 10- 24 x 5/8 68 | 120383 | Lockwashsr, Split, 7/16 in.
9 50562 | Spring, Clutch Pedal 59 49896 | Beh Gulde, Trans, Drive Be!t
10 120393 Flatwasher, 11/32 |n, 60 50653 | Belt Guide, Blade Drive
11 121222 Pin, Cotter 3/32 x 3/4 in. 61 433148 Screw, Hex Hd,"7/16 - 20 x 1 i,
12 1 302803 | Brake Pedal Assembiy 62 | 304438 | Knob, Gear Shift
13 53879 | Rubber Pad, Brake-Ciutch Pedal 63 { 302283 [ Shift Laver
14 | 302600 { Rod, Pivet 64 56255 |  Screw, Nylock, 1/4 - 28 x 3/4 in.
15 310189 Rod, Brake . 85 57157 Washar
16 | 271184 Nul, Hex Keps, 518 - 18 Thd. 68 57480 | Shilt Bracket
17 54723 | Bracket, Brake Rod 67 | 137185 | Pin Cotter, 1/8 x 1 In,
18 20507 Shouider Bolt, 5/16-18 Thy. 68 |- 12652 Oporator's Manual (Not lilustrated)
19 1498 | Locknut, Hex, 5/16 - 18 Thd, 691 301187 | Pads Manuai (Not lllustraad)
20 | 310004 | Foot Pad, Right 70 | 305427 | Rubber Bett Guard, RH.
21 45602 Washer 71 271190 Nut, 3/8 - 16 Ksps
22 54888 | Rotainer, Wire 72 | 805395 | Rubber Belt Guard, L.H,
28 { 311118 Main Framea 73 120638 | Lockwasher, 21/84 in.
24 310003 Foot Pad, Left 74 1499 Locknut, 3/8-16 Thd.
25 49278 Spring, Main Drive 75 138488 | Washar, Star
26 4107 | Washer 76 | 302967 | Engine Speed Reducer
27 41880 § Shoulder Bolt, 5/16-18 Tha. 77 §7444 | Wire Tie
28 | 120228 | Scrow, Hex Hd, 6/16 - 18 In, 78 50847 | Screw, 3/8-16 x 1-1/4 In.
29 7707 | Bracket, Axie 79 1501 Washer
30 138485 Star Washar, 5/16 In. 80 271166 Nut, #10 - 24
31 40394 | Hub Cap
32| 36625 | “E“Ring
33 42815 Fratwasher, 3/4 In,
34 642 Flatwagher
35 35410 | Spring, Brake Return
86 | 303188 Transaxle, Foote 4360-3
37 180112 Screw, Hex Hd, 5/16 - 18 x 2-3/4 In,
oc LY <11 The o Ny
39 24187 Vailve Stem
40 36182 | Whasel
41 39628 Key, 8/16 x 3/16 x 2-1/2 In.
42 35498 Serow, Hox Wa Hd, 5/16 - 18 X 3/4 In.
43 | 122017 | Scraw, Hex Hd, 5/16 - 18x 1 In.
44 1 309770 Bracket, Stabilizer
45 54758 | V-Belt
46 | 302745 | Puliey, Transaxls
47 3021 Key, Waedruft No. 606
48 22053 | Retsining Ring
49 41528 | Jam Nut, Hex 3/8 - 18 Thd,
50 39659 Belt Retainer

Part No. 301187

e




MUKKHY SERVILE DEPI. 1D:6153736798 JAN 10°01 9:07 No.001 P.07
. r Repailr Parts "" —P
. 32" Lawn Tractor Model A3554-120

Ret. ttam 23

Page 4
52
| i }p—- 51
Note: Always use originai
eqt'llpment parts. Use of service/
feplacament parts other than the i
orislnal equipmaent parts may void ::L%;::g;-.b;;:;:;? ’
our war .
y arranty with the opposlte sids,
[}

Part No, 301187




9:07 No.001 P.08

ORI

=
# -
Y

LERKVLILE UEPIT,

32" Lawn Tractor Model| A3553.120

106153736798

JAN 10701

Kay Key '
No. | Part No. Description No. | Parl No. Dascription
1 301452 | Decal, Heat Reflector 62 | 120382 Lockwasher, Spiit, 3/8 In
2 8541 | Bracket, Deck Hanger 63 | 302689 Drag Link Assembly
3 122201 Screw, Hex Hd, 3/8-16 x 2-3/4 |n, 84 49447 | Arm, Steering
4 50720 Shoulder Bolt, Axle Pivot 85 122145 Screw, Hex Hd, 3/8-16 x 1.1/4 In,
& 56030 Screw, Hex Hd, 5/18-18 x 3/4 in, 88 50548 Bearing, Spindle
6 8778 | DBracket, Grille Support, R.H. 67 58389 | From Axle
7 1488 | Locknul, Hex, 3/18-18 Thd, 68 56362 | Bracket, Front Axle Support
8 120383 Flatwasher, 11/32 in. 69 49658 Spindls, Right
9 9779 Bracket, Grille Support, L.H, 70 | 302691 Tie Rod Assembly
10 122017 Screw, Hex Hd, 5/16:18 x 1 In. ral 49659 Spindle, Lett
11 305603 | Foam, Hood A.H, 72 642 | Flatwasher, %4 in,
121 307276 | Foam, Hood Top Front 73 41060 | Tire
13| 307277 | Foam, Mood Top Rear 74 39979 | Bearing
14 1 305737 | Bumper 75 24167 | Valve Stem
16 | 304784 8pring, Hood Latch 76 39937 | Wheel, WrBearing
16 12520 | Reflector, Light 77 40384 | Hub Cap
17 12508 [ Hood 78 12562 | Anchor, Hood Spring
18 1 302870 [ Lens 79 1 802099 | Cover, Seat Spring
18 | 302579 | Gas tank 80 56676 | Shoulder Bolt
20 456378 | Spiing pin 1/4x 2 in, [:3] 55273 Locknu!, Hex Hd, 5/16-18
21 12508 | Dash Assembly 82 35201 | Screw, Hox Hd, #10 - 24 x 1/2
22 54002 Bearing, Stesring B3 | 271168 Nut, Hex Keps, #10 - 24
23 [ 301251 Stesring Whea| 84 47452 { Gasline
24 20507 | Shoulder Bolt 85 41008 | Clip, gas iine
25 41482 |  Press Clip 86 8261 | Consoie Bulkhead
28 | 30766t | Seat 87 46704 | Gascap
27 57547 | Switch, Seal 88 48050 |  Scrow, plastite, 1/4 -20 x 3/4
28 160505 Screw, Ph Hd, 1/4-20 x 3/ In. 89 50352 Locknut, Wd. FI, 1/4 - 20 Thd.
28 098346 Scrow, Taptite, 1/4 - 20 X 1/20n. 90 304815 Heat Sheild
30 56220 | Spring, Seat 91 180018 | Screw, 1/4-20 x1/2 In.
31 1341 Clip, Seat Spring 92 21275 | Ball Joint
3z 68902 Decal, Caution 93 124928 Nut, 3/8 - 24
33 122007 Scraw, Hex Hd, 6/16 - 18 x 3/4 In,
34 1 120688 Lockwasher, Split, 5/16 In.
35 | 304761 Seat Bracket
36 50607 | Knob, Throftle Contro! Lever
37 | 307412 Decal, Lower Dash
38 1502 | Locknut, Hex, 174 - 20 Thd.
39 | 120369 | Nut, Hex, 3/8-24 Thd.
40 | 995338 | Screw, Hax Hd, Cap 1/4-20 x 5/8 in,
41 303275 | Lever, Throtile Control
42 39492 | Retaining Ring
43 | 309751 | Console
44 | 303261 | Shaft, Stasting
45 44009 | Pinion Gear
46 454565 Roll Pin
47 8521 | Cover, Console, Rear
48 | 446363 | Flatwasher, 5/18 In.
49 3606 | Fender
50 48899 | Bracket, Rear Dsck Guide
51 5758¢% Retainer, Wire
52 43964 | Bracket, Deck Guide Suppart
53 39573 | Screw, Hex Hd, Lock, 3/8 - 24 x1in
54 2483 | Spring Washer
55 86625 | “E" Ring
58 48930 | Upstop Bolt
57 1499 | Locknut, 3/8 - 16 Thd
58 274654 Nut, Hex Hd, 12 - 20 Thd,
59 120228 | Sorew, 5/16 - 18 x 5/8 in,
60 | 304245 | Sector Gear
81 44011 Shouider Bolt, Sector Gear

Par No. 301187




S
&

TI0:n15%736708 JAN 10701 9:08 No . 0N1 P.NQ

s

o [ Repair Parts ~— ]
. 32" Lawn Tractor Model A3564-120
1, )
12 4

Nole: Always use original
equipment parts. Use of

service/replacement pars other All unnumbered items are inter-
than the original equipment ¢hangeable with the opposite
parts may void your warranty. side.

g8

Pan No, 301187




FIORKHT

LR

; % ) .
BT s A
o:m:u,r_ UEF . LD:6153736798 JAN 172701 9:08 No.001 P.10
32" Lawn Tractor Model A3554-120
Key Key
No. | Part No. Rescription No. | Part No, Description
1 56180 | Hairpin Cotter 82 | 120394 Flatwasher, 13/32 I,
-4 48059 |  Bar Hitch 63 53781 | Brace, Haigh Adjust Bracket
k] 47816 Pull Pin 64 120896 Screw, Hex g, 5/16.18 x 2 14 In.
4 49088 | Lock Bracket 68 57444 | Tis, Wire
5 120228 | Scraw, Hex Hd, 8/16-18 x 5/8 In. 86 63246 | Spring, Helight Adjust Lever
6 1498 [ Locknut, 5/16-18 Thd. 67 8903 Laver, Helght Adjust
7 1499 | Locknut, 3/8-18 Thd, 88 53995 | Hand Grip, Height Adjust Lever
81 120918 | Screw, Hex Hd. 5/8-18 x 1-1/2 In, 89 12559 [ Bracket, Height Adjust
] 50613 | Pivot Bracket 70 [ 122040 | Screw, Hax Hd, §/18-18 x 1-122 in.
10 57511 | Lt Cable 71 9126 | Laver, Deck Engage
11 55686 | Screw, Truss Hd, 1/4-20 X 5/8 In. 72 §6213 | Hand Grip, Dock Engage Lover
12 58724 | Pivot Rod 73| 128218 Carriage Bolt, 5/16-18 x 34 In,
18 1 998425 | Flatwasher, 33/64 In. 74 20170 1 Spring, Deck Engage Lover
14 20864 Retaining Ring “E" 75 | 307653 Belt Guard, R.H. Pulley
15 48676 | Lift Support Plate 76 | 987316 | Locknut, No. 10-24 Thd,
161 271172 | Keps Nut, 1/4-2G Tha. 77 44992 | Spring, Bolt Brake
17 122181 Screw, Hex Hd, 3/8-16 x 2 in, 78 | 443874 Serew, Hex Hd. No. 10-24 x /2 I,
18 39498 idlor Putley, Drive 79 12656 Spring, Brake Relsase
19 45186 V-Belt 80 683901 Dacal, Helgitt Adjust
20 57430 | Rod, Chute Pivet 81 12557 | Spring, Blade Throwout
21 57432 Pivot Bracket 82 | 122007 Screw, Hex Hd, 5/156-18 x 3/4 in,
22 5742+ Spiing, Chute Pivot 83 67476 | Switch Lockout
23 57220 Serow, No, 12x 172 In.
24 12683 | Chute Guard
25 57584 | Wire Assembly, Deck Switch
26 57507 | Push Nut
27 56648 | Deflector
28 1 271184.| Nut, Hex Keps, 5/16-18 Thd,
29 41482 | Wire Clip, Pross
30 3382 | Belt Retalner
31| 304883 | Bracket, idler
32 40805 | Shoulder Pin
33 41357 Spring, Blade Throwout Return
34 57518 | Mounting, Bracket, Switch
35 56283 | Quill Assy. (Includes Nos. 36-44)
36 1282 | Flange Nut, 7/16-20 Thd. .
37 86365 | Flatwasher
38 58391 Puliey
39 66280 | Spacer
40 49562 | Bearing
41 50818 | Spacer, Tube
42 55547 | Quill Casting
43 50616 Dust Shelis, Quill
44 56623 | Saddle and Shaft Assambly
45 | 307652 { Bolt Guard, L,H, Pulley
48 57869 | Retainer, Wire
47 | 308588 | Mower Deck
48 122017 Screw, Hex Hd, 5/16-18 x iln.
49 80834 | Screw, Taptite, 5/16-18 x 7/8 In.
50 56820 | Blade, 16 In.
51 2483 | Spring Washer
52 39573 | Screw, Taptite, 8/8-24 x 1 In.
53 23763 | Shouldsr Bolt
54 52584 Wheel Assembly, Deck
55 126681 | Pivot Tube Assembly
56 51985 | Suppon, Pivot Tube
57 8405 | Clavis, Lift Cable
58 39522 Pin, Clevis
59 120372 Nut, 8quare, 1/4-20 Thd.
80 553870 { Skid Bar
61 180120 Screw, Hex Hd, 3/8-16 x 3/4 tn, _|
Pan No._ 301187 ‘g



R

9:09 No.001 P.11

e

URKH Y

gl

Repair Parts

—

", 32" Lawn Tractor Mode| A3554-120W_» ~ ~ o
i RED/WHITE 7
BLUE
\ e QLA CK mﬂLACK-»-’

Wiring Diagram

We reccommend that unfess you are fuily
qualified tc mako repairs on the eloctrical
System on this unit, you taks it to a compe:
tent repairman for such work or adjust-
ments. It the wiring is incorrecily hooked
up, the engine slectrical system can be

damaged,
LKey Key
No. | Part No. Description No. | Part No, Dascription
1| 300826 | Key, ignition ’ 17 1 300220 | Salety Switch
2 48140 | Loeknut (Switeh Part) 181 302610 | Bracket, switch mounting
3| 138557 | Lockwasher {Switch Part) | 18 52572 1 Bulb, Headlight
41 200887 Switch, lgnition 20 | 995346 | Screw, taptite, 174 - 20 x 172 in.
§ | 302031 Fuse 21 1502 | Locknut, Hex, 1/4-20 The.
8 57642 | Wire Hamess Asssmbly 22 | 187745 | Screw, Hax Hd, 1/4-20 x 3/4 in,
7| 309862 | Rubber Strap 23 | 138485 { Waghar, Shakeproot, 5/16 In,
81 208064 | Headlight Lead Wire 24 | 120366 | Locknu!, Hex 5/16.24 Thd.
9 Engine Part 26 53716 Solenoid
10 54888 | Wire Retainer R -}
11 55517 Ground Wire
125 271172 ) Nut, Keps, 1/4-20 Thd.
13 ) 302257 | Battery
14 | 120854 | Screw, Hex Hd, 1/4-20 x 5/8 In.
15 41482 | Wire Clip, Prass
16 57564 |  Wire Assambly, Dack Switch

—

Ban No. 301187



g:lp‘

Eoi
=t

PR S
PIURRHT OnLRY LLE

ST 1D:5153736798 JAN 10°0% 9:10 No.001 P §

°* 32" RIDING MOWER MODEL A3554.120 — e &

¢ ALL UNNUMBERED
- TEMS ARE INTERCHANGASLE
WITH OPPORITE SIDE

28

(¢ ]

NOTE: ALWAYS LISE ORIGINAL EQUIPMENT FARTS.
Use of sarvice/replacement pats other than original equip-
ment parts may void your warranty.

L

Key ’ Key
No. Part No, Daseription No. Part No, Daserintion A
i 87034 Screw, SIFIHd, No 1024 « 5ig ir, 18 59283 Bag )
2 12346 Latch, Bagger ‘ 19 129386 | * Fistwasher, 5/15 I,
3 120393 | * Flatwasher, 11,32 I 20 180020 | * Screw, Hex Ho, (4250 v 24 40
[ 4 306944 Cover 21 57788 Chute, Transition
5 180075 | * Screw, 5/16-18 x 5/8 In. 22 35487 Screw, Taptite, 545-18 x 1 i
6 1408 Locknut, 5/16-18 Thd. 23 58320 Lover, Latch
7 85686 Serew, S Bd Hd, 1/4-20 x 58 n. 24 306489 Deocal, Transitlon Chute
8 271172 § * Nut, Keps, 1/4-20 Thd. 25 42348 Tab
g 300278 Hinge, Cover 26 TBRETY 1 Serew, Hex Hd 8416.18 « ¢ in.
W 300624 Retainar Strap 27 | 1347 1 Brackat Assy, Support Mount, B.H
i 1253 | Support Assembiy P 280 BEZT U ookt Wide flange. 511618 Tha
12 271168 Nut, Keps, No. 10-22 f 2% 1349 | Biacket Assy, Suppen Moun:, LH
13 1501 Flatwasgher, 13/64 . 30 306490 | Decai, Cover
14 300115 Scraen 31 306832 Blade High Litt
15 57626 | Flatwashor. $/32 (n. 32 | 1502 Loeknut, 1430 The,
18 57508 | Rubber Grommet 33 | 311295 | Gress Catoher Manval (Franch;
17 57867 ¥ Upper Tube Agsambly ! 3¢ | ansoeR | Grass Catcher Manual {Englisn) |

(") Standard Hardwara ftams - May Be Purchasad Locally

Pan No. 301187 o




MR KEH Y

fol il LA

Bre unabie te

R T - - a—— PRI e N— [ . g RN s e, - .;..vm._,—‘___.,_,_T i
ACCESSORIES
’ Crntact the doalor where your bacior w e avaliabie sccessories. if Yo

F the doni tover of this manual,

R ]

Modoel

H708.14
A708-17
5709.00
564314

Rear Englne Rider

Desaription

Bagger - Fits 32° Sice Discharge
Bagger - Fiis 36° fugy Discharge
Frant Walght Bax - holds 36 Ibs,
Lawn Swoepgr w/dimg Release

Lg

Mode!

5708-22
£708-12
70504
B8B1.0E
5592-00
55685-00

Lawn Tracior
Cezcription
Bagger - Fits 30" Side Dischargs
Beggnr - Flts 36°, 38* 30° & 458" Side, Discharge
36" Two-Steage Snawblowar T 38307397 5 28 Gig Clsriarpe
42" Spowbiade - Fiig 8", 38% 357, & 48
Tira Chalng - 16" x 6.50"
Tira Chains - 18” x §.50" & 20" x 8"
Whaal Weights - Front - { Prowitny ndw. . Fitg 15 1res
Wrool Welghre . Baar 3 BLOWIOMG. Bitw, - Fig 187 & 20 Y
Front Weights - its 5% & 29 8idg Discharge
Lawn Sweoper widump Releage

Bodol
570813
570804
SS8106
5872-0¢
S57e08
55348 18
53867-02
£66R 01
57000
587100
5672-02
567300
5674-01°
567501
5676-01

537707

R e TS Loz s

Model

5708-14
8705-05
5661.07
5709-04
5648-16
570609
567100
86¢2.02
5673-C0
58720

5875.02

L R
Gardon Tractor » Light S-oung Tnpaging
Deseription

Baggor - Fits 36", 38" 39°, & 45" Sine Discharge

36" Twe - Stage Snowbicwsr - Fiis 38", 58" 49, & 45"
42" Srowbladk - Futs 367, 38", 38", & 457
Whee! Woights . Fron: { PG, hiw -
Wraot Waights - Regr 1 ProwhTIg row, - F
BN Sweapsr widump Ralsase

Sleeve Hitch - wiilt bar - Fitg 45

adaoter {slosve hiteh) for vse wizs” tirps
Tie Chains « 20" x 10"

Yire Chains - 23" x 9 50"

Wheel Weights . Front 1A WM e Fis 18
Whee! Waights - Raar - ¢ P owmdy. hdw, Fits 287 Gims
10" One Bottem Moldboard Plow

Cultivato: - 7 sow - Adj. 6% - 42° widin

Dise Harrow - 8% 8 14* gige . Ad widi & diss angle
Fiier « 5 1P Soll-Powersd - 28 widih

"5 trey
S 1B & R e

Fr 1 1 A
Description our Whoea! Steer

Bagger - ®ils 40" & 46" Side Discharge

42" Ona-Stage Snowblowar - Fitg 40" & 48"

48" Snowblads - Fits 40" & 46

Avar Weight Box for 40" & 48"

Lawn Sweapor widump Release

Tire Chains 20" x 10

Tire Chains 23" x 9.50° .

Whee! Waights - Front - 1 pr, Wil how. T 16" e
Whee! Woights  Rear - 1 Prw/mig. how, s 23" Liros
Whoet Woights - Fromt . 1 g, wimig. hdw  Fits 15" tros
Whee! Weights - Raar - 1 pr.wimig hdw. Fiis 1& & 20" tires

Madei
5567-04
5674-01°
b875 01*
5676 01"
AB77-02°
564816

Four Whee! Steer Gardan Trastor
Deseription
S'eave Hitch - wilift bar Fitg 45°
10" Ona Botom Moldboard Plow
Cultivalor - 7 row - Adj. 8" - 427 width
Diso Harrow 8% & 11* Dise, Adj. wigth & S5C ange
Tiler 8 H.P. Self-Pownred - 25" width
Lewn Swoeper w/dump Feleasu

‘Rogurres & slecva hitch

12




